


D ST,
Q‘*\‘E e

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

““OHM Ny

] REGION 2
M‘ ¢ 200 BROADWAY
% < NEW YORK, NY 10007-1866
"¢ prote” :
March 1999
To All Interested Parties:

"The U.S. Environmental Protection Agency (EPA) is pleased to release the Evaluation of Removal Action
Alternatives, Thompson Island Pool, Early Action Assessment (Early Action report) for the Hudson River

PCBs Superfund Site. This report presents alternatives which were evaluated for potential early action in
the Thompson Island Pool.

In July of 1998, EPA issued the Low Resolution Sediment Coring Report (LRC). One of the most
significant conclusions in this report was that "From 1984 to 1994, there had been a net loss of
[...]
species diversity. In addition to the placement of sand/silt during any recontouring requirement and
the areas where natural sediment will be exposed, any rock above six inches in diameter should be
replaced in the dredged hot spot as a type of gravel/rock bar habitat to promote habitat diversity.

TAMS Consultants, Inc. - March 1999
Evaluation of Removal Action Alternatives 5-3 Thompson Island Pool Early Action Assessment

403231



It is fully recognized that bioaccumulation of PCBs may occur in fish downstream of the dredging
operation due to Increases in water column concentrations. They are however, anticipated to
decrease following cessation of dredging much like the trend in fish tissue concentrations associated
with the release of PCBs from the Hudson Falls GE facility in the early 1990's. Based on an
estimated total PCB maximum concentration of 6.0 ug/l in the TIP at the dredge as a worst case, the
largemouth bass tissue concentrations may increase to an average of 57 ug/kg, pumpkinseed tissue

levels may increase to 31 mg/kg, and brown bullhead concentrations may reach a maximum of 55
mg/kg. (Figures 4-1 to 4-3).

As indicated by the mass loading calculation, the water concentrations are expected to increase
incrementally by approximately 0.05 ug/l, which would keep the total PCB concentrations within
historical averages. Based on this analysis, concentrations in the largemouth bass and pumpkinseed
will not exceed the historical averages in the TIP, whereas tissue concentrations in the brown
bullhead may exceed historic levels in the TIP (USEPA, 1991). Any increase in PCB fish body
burden may incrementally increase impacts on the health of both aquatic and terrestrial piscivorous
species over what is currently occurring. However, once dredging is completed, the resultant
decrease in PCB exposure will reduce PCB effects on the aquatic and terrestrial receptors that inhabit
the site area. The ecological effects of suspended sediment conditions in the water column typically

created by dredging operations are minimal, transient and do not cause irreversible ecological
impacts (Stern and Stickle, 1978).

In addition, since dredging will occur along the river shoreline, the potential exists for requiring the
implementation of shoreline stabilization measures. If shoreline stabilization is required,
bioengineering controls should be implemented. Examples include stone, rock, or log revetments
for toe protection, coupled with brush mattressing or brush layering for shoreline stabilization.

At the present time no seasonal restrictions to dredging are anticipated as they relate to
environmental concerns. In order to minimize the potential dredging impacts the following items
should be included in the dredging operation:

. Dredge used, if a mechanical type, should employ an enclosed bucket with well-controlled
movements to reduce sediment resuspension;

. No barge overflow should be permitted, as this contributes to increased suspended sediment
concentrations;

. Suspended sediment 100 ft down-river of the dredge should not exceed 0.5 grams per liter;

. Dredging schedule should be from the northernmost (i.e., farthest upstream) target area to

the southernmost (i.e., farthest downstream) target area for any scenario;

. Silt barriers should be deployed as a secondary measure where feasible to further reduce total
PCB water concentrations;

. No backfill is required if only dredging one to two feet in depth, since maintenance of natural
sediment is preferred to sand;

403232

TAMS Consultants, Inc. March 1999
Evaluation of Removal Action Alternatives 5-4 Thompson Island Pool Early Action Assessment



. For dredging depths greater than two feet, recontouring with fine sand may be conducted if
hydraulically necessary;

. Large rocks (i.e., greater than six inches in diameter) removed from target areas must be
returned when dredging is completed to enhance fish habitat; and

. Bioengineering controls should be implemented for shoreline protection.

5.2 Capping and Dredging Alternative Impact Analysis

This analysis will be confined solely to addressing the impacts from capping contaminated
sediments. The impacts associated with dredging, which would also apply to the combined capping
and dredging alternatives, are discussed in detail above in Section 5.1.

Capping may be defined as the process where by a layer of clean material is deposited atop
contaminated sediments so as to reduce the loss of contaminants to the water column and to isolate
the contaminated deposits from biota.

Considerations in the evaluation of the feasibility of capping include water depth, bottom
topography, currents and capping material characteristics. Capping has been successfully
implemented to isolate contaminated material as a means of offsetting the potential harm of
contaminated material.

The potential direct and indirect environmental effects of capping are similar to dredging impacts:

. Physical disruption of the bottom - burial of organisms or communities, alteration of habitat;

. Bottom topography effects - changed hydraulics, changed sedimentation patterns;

. Suspension of sediments - lethal or sublethal effects due to smothering;

. Alteration of water quality - effects on dissolved oxygen; and

. Release of contaminants - expected to be minimal due to low incidence of bottom
disturbance.

Based on the type and thickness of the cap proposed it can be assumed that all organisms below the
cap will be lost during implementation of the action. Changes in or loss of habitat may be significant
since the loss of habitat results in loss of benthic organisms, which further results in loss of bottom-
feeding predators. A significant determinant of the potential impacts will be the percent of the
shallow water habitat which is lost. Based on the estimated area to be capped vs. the total fine-
grained sediment area in the TIP as a whole and the area below NYSDEC Hor Spot 9, the percentage
of near-shore habitat lost will amount to 12.8 and 17.8 percent respectively. Changes in hydraulics
due to the addition of approximately 20 inches of capping material may directly impact recruitment

403233

TAMS Consultants, Inc. March 1999
Evaluation of Removal Action Alternatives 5-5 Thompson Isiand Pool Early Action Assessment



of new populations to repopulate both the cap and areas around the cap as well as sedimentation
rates. This loss of this shallow water habitat may require mitigation measures to be implemented.

Water column turbidity created by capping operations is seldom an ecological problem since
minimal contaminated sediment is resuspended and the capping material settles quickly. This is
however contingent on the means and speed by which the cap is placed over the contaminated
sediment. All capping operations must be performed in such a manner that resuspension of
sediments is kept to a minimum. The use of equipment or placement rates that might result in
capping material displacing or mixing with the contaminated material must be avoided. During the
capping operation best management practices should be employed to minimize the resuspension of
contaminated sediment. Resulting resuspension and release of contaminants is expected to be
minimal and should not impact local biota.

In conclusion, the primary environmental impact with the capping portion of these alternatives will
be the burial of sediment dwelling organisms, and loss of shallow water habitat. Some overall
benefit from the capping and dredging alternatives will occur due to the reduction in exposure and
resultant impacts associated with PCB-contaminated sediments. In order to minimize any impacts,
compensation for loss of benthic habitat may be required by the U.S. Fish and Wildlife Service based
on their Mitigation Policy 501 FW 2 established in accordance with the Fish and Wildlife Act of
1956 (16 U.S.C. 742(a) -754), the Fish and Wildlife Coordination Act (16 U.S.C. 661-667(e)), the
Watershed Protection and Flood Prevention Act (16 U.S.C. 1001-1009), and the National
Environmental Policy Act (42 U.S.C. 4321-4347).

403234

TANMS Consultants, Inc. ~ March 1999
Evaluation of Removal Action Alternatives 5-6 Thompson Island Pool Early Action Assessment



6. ALTERNATE WATER TREATMENT COST ANALYSIS

Monthly averages of flow rate data from a USGS gage located at Fort Edward on the Hudson River
were used to obtain flow rates at Thompson Island Dam (TID). Based on historical data, a factor
of 1.05 was applied to flows from Fort Edward to represent the increase in flows due to the two main
tributaries between Fort Edward and TID. The resulting flows for Thompson Island Dam were
plotted as averages for the years 1995 through 1997. PCB water concentration (1996 - 1997 data)
and total suspended solids (TSS) concentration at TID (1991 - 1997 data) are presented on the same
plots (Figures 6-1 and 6-2).

From the plots, base flow and average PCB and TSS concentrations in the water were estimated for
use in the water treatment plant design and cost estimating purposes. A base flow of approximately
3,090 cfs or 2,000 MGD was selected as the design plant flow rate to represent the minimum plant
size required; for purposes of this analysis, it was assumed that excess water during periods of higher
flow would be allowed to pass over the dam without treatment. The average PCB concentration in
the water at TID is historically less than the MCL, so this is not a feasible reference point for
treatment effectiveness. Because most of the PCBs in the water are associated with suspended
matter, the plant concept was developed to remove TSS in order to remove the PCBs.

A conventional water treatment process which includes coagulation with alum, flocculation,
sedimentation, and filtration was selected as the most appropriate process for TSS removal. This
treatment scheme is similar to that used at the Waterford Water Works (WWW) treatment plant,
except for a rapid mix process which precedes flocculation at the WWW. The Waterford treatment

plant is the nearest public water system on the Hudson River downstream of the TID which uses the
Hudson River as the source water.

For the development of the water treatment plant concept, it was assumed the Thompson Island
Dam would be raised three feet to capture the water for treatment. This is the approximate head on
the top of the dam during base flow conditions. During periods of higher flow, excess water would
be allowed to simply flow over the dam without treatment. The plant would operate primarily by
gravity flow. Sludge produced from treatment processes was assumed to be dewatered using belt
filter presses and disposed offsite at a non-hazardous waste landfill. Treatment units were sized
based on typical design criteria (JMM, 1985). The land requirement for the treatment plant is
estimated to be approximately 75 to 80 acres.

Construction and annual O&M costs were estimated for the major treatment plant processes. The
estimated construction costs shown on Table 6-1 include material and equipment purchase and
installation, and subcontractor’s overhead and profit. The estimated construction costs do not
include: special site work; general contractor overhead and profit; engineering; land; legal, fiscal,
and administrative costs; and interest during construction. If these costs were included, the estimated
construction costs could increase by as much as a factor of two. The estimated O&M costs shown
on Table 6-2 include energy requirements, labor, and maintenance materials.

Two possible discounted present values were calculated for the project’s construction and O&M
costs. The calculations are shown on Table 6-3. The two values were calculated for a 30-year
design life using: 1) an interest rate of 6% (fixed over 30 years), an inflation rate of 3%, a discount

403235

TAMS Consultants, Inc. March 1999
Evaluation of Removal Action Alternatives 6-1 Thompson Island Pool Early Action Assessment



rate of 5%, and, 2) an interest rate of 7% (fixed over 30 years), an inflation rate of 3%, a discount
rate of 4.5%.

Completion time for the project, excluding site selection but including engineering design,
permitting and licensing, and construction of the plant is estimated to be five years. The concept
developed would produce water of essentially potable quality. As a frame of reference, assuming a
typical generalized water supply requirement of 150 gallons per person per day, the plant would
produce sufficient potable water for a population of over 13 million people. The site selected for
such a treatment plant must be located at or adjacent to the southern end of the TIP in order to serve
its purpose. Given its location, Thompson Island would be an obvious choice. However, at
approximately 47 acres, it has only about half of the land area needed to contain the plant. Any site
proposed will contend with many of the same issues as a site for long-term disposal of dredge spoils,
as well as being subject to the possibility of flooding during high flow conditions.

403236

TAMS Consultants, Inc. March 1999
Evaluation of Removal Action Alternatives 6-2 Thompson Island Pool Early Action Assessment



N

TABLE 6-1

WATER TREATMENT PLANT ESTIMATED CONSTRUCTION COSTS

EST. CONSTRUCTION

ITEM COSTSY
Dam Raise and Headworks $5M
Flocculation Basins $35M
Clarifiers $85M
Filters $170M
Belt Filter Presses $28M
Buildings, Misc. Tanks, Small Structures, Electrical, etc. $200M
Total Estimated Construction Costs $523M

NOTE:

M Est. construction costs do not include: spectal sitework; general contractor overhead & profit;
engineering; land; legal, fiscal, and administrative costs; and interest during construction.

TABLE 6-2

WATER TREATMENT PLANT ESTIMATED ANNUAL O&M COSTS

EST. ANNUAL O&M

ITEM cosTsY
Flocculation Basins $1.5M
Clarifiers $1.2M

Filters $10.4M

Sludge Dewatering $2.3M

Sludge Disposal $4.8M

Total Estimated Annual O&M Costs $20.2M

NOTE:

@ Estimated O&M costs include energy requirements, labor, and maintenance materials.

403237



TABLE 6-3

Water Treatment Plant
Present Value Calculation (in $MM)

Capital Cost $§ 523 MM
Annual O&M $ 20 MM
Scenario 1 Scenario 2
Financing Cost of 6%/Yr fixed 30 years Financing Cost of 7%/Yr fixed 30 years
O&M inflating @ 3% /Yr O&M inflating @ 3% /Yr
PV discount rate of 5% PV discount rate of 4.5%
Yr Interest O&M Total Discounted PV Yr Interest 0&M Total Discounted PV
1 $31.38 $20.20 $51.58 $51.58 1 $36.61 $20.20 $56.81 $56.81
2 $31.38 $20.81 $52.19 $49.70 2 $36.61 $20.81 $57.42 $54.94
3 $31.38 $21.43 $52.81 $47.90 3 $36.61 $21.43 $58.04 $53.15
4 $31.38 $22.07 $53.45 $46.17 4 $36.61 $22.07 $58.68 $51.42
5 $31.38 $22.74 $54.12 $44.52 5 $36.61 $22.74 $59.35 $49.76
6 $31.38 $23.42 $54.80 $42.94 6 $36.61 $23.42 $60.03 $48.17
7 $31.38 |  $24.12 $55.50 $41.41 7 $36.61 $24.12 $60.73 $46.63
8 $31.38 $24.84 $56.22 $39.96 8 $36.61 $24.84 $61.45 $45.16
9 $31.38 $25.59 $56.97 $38.56 -9 $36.61 $25.59 $62.20 $43.74
10 $31.38 $26.36 | $57.74 $37.22 10 $36.61 $26.36 $62.97 $42.37
11 $31.38 :  $27.15 $58.53 $35.93 11 $36.61 $27.15 $63.76 $41.05
12 1 $3138 °  $27.96 : $59.34 ¢ $34.70 12 $36.61 )  $27.96 $64.57 1 $39.79 o
13 $3138 ¢  $28.80 $60.18 | $33.51 13 $36.61 l $28.80 ; $65.41 ; $38.57
14 $31.38 °  $29.66 $61.04 ¢ $32.37 14 $36.61 | $29.66 { $66.27 E $37.40
15 $31.38 $30.55 ¢ $61.93 $31.28 15 $36.61 $30.55 | $67.16 $36.27
16 $31.38 $31.47 $62.85 $30.23 16 $36.61 $31.47 ¢ $68.08 $35.18
17 $31.38 $32.42 $63.80 $29.23 17 $36.61 $32.42 $69.03 $34.13
18 $31.38 $33.39 $64.77 $28.26 18 $36.61 $33.39 $70.00 $33.12
19 $31.38 $34.39 $65.77 $27.33 19 $36.61 $34.39 $71.00 $32.15
20 $31.38 $35.42 $66.80 $26.44 20 $36.61 $35.42 $72.03 $31.21
21 $31.38 $36.48 $67.86 $25.58 21 $36.61 $36.48 $73.09 $30.31
22 $31.38 $37.58 $68.96 $24.75 22 $36.61 $37.58 $74.19 $29.44
23 $31.38 $38.71 $70.09 $23.96 23 $36.61 $38.71 $75.32 $28.60
24 $31.38 $39.87 $71.25 $23.20 24 $36.61 $39.87 | $76.48 $27.79
25 $31.38 $41.06 | $72.44 $22.46 25 $36.61 $41.06 $77.67 $27.01